



**BUREAU
VERITAS**

TEST REPORT

Technical Report: (6816)342-0208

January 04, 2017

Date Received: December 06, 2016

Page 1 of 3

Factory Company Name: Newage Apparels Ltd.
Factory Address: Nischintopur, Zirabo, Savar, Dhaka, Bangladesh.
Client: /
Initiated By: /
Sample Type: Grab Samples*
Sample Pick Up Date: December 06, 2016
Test Period: December 06, 2016 to January 04, 2017

Sample Description: Sample(s) received is/are stated to be:
I001) ETP Outlet

REMARK

This report shown the test result of the environment sample(s) of above factory which collected on specific date and time. The result(s) of this report shall not be used for any regulatory compliance purposes.

* The Grab sampling is agreed with client.

**BUREAU VERITAS
CONSUMER PRODUCTS SERVICES (BANGLADESH) LTD.**

**M. NUR ALAM
SENIOR MANAGER
ANALYTICAL LABORATORY**

**Bureau Veritas
Consumer Products Services (BD) Ltd.**
Plot#130, DEPZ, Extension Area,
Ganakbari, Savar, Dhaka, Bangladesh.
Tel: 88-02-7789464-6, Fax: 88-02-7789462-3
E-mail: bvcp.bd@bd.bureauveritas.com

This report is governed by, and incorporates by reference, the Conditions of Testing as posted at the date of issuance of this report at <http://www.cps.bureauveritas.com> and is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. You have 60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence; provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.

The content of this PDF file is in accordance with the original issued reports for reference only.
This Test Report cannot be reproduced, except in full, without prior written permission of the company.

Photo of the Sample/ Sampling Location



Executive Summary

| Parameter | Conclusion |
|------------------|-------------------|
| Color | PASS |
| Foam Observation | PASS |
| Total Coliforms | PASS |



Technical Report:

(6816)342-0208

January 04, 2017

Page 3 of 3

Test Result

Color

Test Method : APHA 22nd Edition-2120C/EPA-110.2

| Tested Item(s) | pH | Result | Unit | Requirement | Conclusion |
|----------------|-----|--------|----------|-------------|------------|
| I001 | 6.6 | 64 | Pt-Co/CU | ≤ 150 | PASS |

Note:

APHA = American Public Health Association Standard Methods for the Examination of Water and Wastewater

Foam Observation

Test Method : Visual

| Tested Item(s) | Result | Requirement | Conclusion |
|----------------|---------|--|------------|
| I001 | No Foam | No Visible Discharge of Floating Solids or Persistent Foam | PASS |

Total Coliforms

Test Method : With reference to APHA 22nd Edition 2012 Part 9221 B

| Tested Item(s) | Result | Unit | Requirement | Conclusion |
|----------------|--------|-----------------|---------------------------|------------|
| I001 | 6.8 | MPN / 100 mL | 400 bacteria per 100ML | PASS |

Comment: The report [(6816)342-0208] is sub-contracted to BVCPS (Chennai, India) for Total Coliforms Test.

END